


ii 

Peace River Facility Capacity Optimization Study    
     

Table of Contents 
Section 1  Introduction.................................................................................................................................. 1 

Section 2 Description of Existing Facility ...................................................................................................... 2 

2.1 Plant 1 .............................................................................................................................. 2 

2.2 Plant 2 .............................................................................................................................. 2 

2.3 Plant 3 .............................................................................................................................. 2 

2.4 Plant 4 .............................................................................................................................. 2 

Section 3 Data Review and Desktop Analysis ............................................................................................... 6 

3.1 Data Collection ................................................................................................................. 6 

3.2 Basis of Design Comparison .............................................................................................. 6 

3.3 Review of Plant Operational Data .................................................................................... 12 

Section 4 Treatment Process Alternative Evaluation ................................................................................. 21 

4.1 Treatment Process Alternatives ...................................................................................... 21 

4.2 Treatment Process Alternative Evaluation Discussion ...................................................... 22 

4.2.1 Alternative 1................................................................................................................... 22 

4.2.2 Alternatives 2A and 2B .................................................................................................... 22 

4.2.3 Alternatives 3A and 3B .................................................................................................... 25 

4.2.4 Alternatives 4A and 4B .................................................................................................... 27 

4.2.5 Alternative 5................................................................................................................... 29 

4.2.6 Alternative 6................................................................................................................... 29 

4.2.7 Alternative 7................................................................................................................... 29 

4.2.8 Alternative 8................................................................................................................... 30 

4.2.9 Alternative 9................................................................................................................... 31 

4.2.10 Alternative 10 ................................................................................................................. 33 

4.3 Treatment Process Alternative Cost Evaluation ................................................................ 35 

4.3.1 Preliminary Opinion of Probably Construction Costs ........................................................ 35 

4.3.2 Preliminary Operation and Maintenance Costs ................................................................ 37 

4.3.3 Life Cycle Cost Analysis ................................................................................................... 39 

4.4 Matrix Evaluation of Treatment Process Alternaives ........................................................ 40 

4.4.1 Evaluation Criteria .......................................................................................................... 40 

4.4.2 Alternative Ranking ........................................................................................................ 42 

Section 5 – Ancillary System Evaluation ..................................................................................................... 47 



iii 

Peace River Facility Capacity Optimization Study    
     

5.1  Existing Ancillary System .................................................................................................... 47 

5.1.1  Storage and Feed Facilities ................................................................................................. 47 

5.1.2  Solids Handling Facilities .................................................................................................... 48 

5.1.3  Ground Storage Tanks ........................................................................................................ 48 

5.1.4  High Service Pump Station ................................................................................................. 49 

5.2  Ancillary System Evaluation for Selected Alternatives ......................................................... 49 

5.2.1  Alternative 1 – New Third Upflow Clarifier to Plant 1 .......................................................... 51 

5.2.2  Alternative 4A – New Membrane Filtration to Plant 2 ......................................................... 56 

5.2.3  Alternative 8 – New Treatment Train Identical to Plant 3 and Plant 4 .................................. 61 

5.2.4  Alternative 9 – New Treatment Train with Plate Settlers and Dual-Media Filters .................. 66 

5.2.5  Alternative 10 – New Treatment Train with Plate Settlers and Membrane Filters ................. 69 

Section 6 - Preliminary Opinion of Probable Construction Cost ................................................................. 74 

Figures 

Figure 2-1 Process Flow Diagram of Plants 1 & 2 

Figure 2-2 Process Flow Diagram of Plants 3 & 4 

Figure 3-1 Historical Average and 95th Percentile Flow for Peace River Facility 

Figure 3-2 Historical Turbidity Data for Peace River Facility 

Figure 3-3 Historical Filter Loading Rates for Peace River Facility 

Figure 3-4 Historical Filter Runtimes for Peace River Facility 

Figure 3-5 Historical Individual Filter Turbiity for Peace River Facility 

Tables 

Table 2-1 Process Treatment Unit Dimensions 

Table 3-1 Design Basis Comparison 

Table 3-2 Historical Flow Date for Peace River Facility 

Table 3-3 Historical Backwash Flow Data for Peace River Facility 

Table 3-4 Historical Turbidity Data for Peace River Facility 

Table 3-5 Historical Filter Loading Rates for Peace River Facility 

Table 3-6 Historical Individual Filter Runtimes for Peace River Facility 

Table 3-7 Historical Individual Filter Turbidity for Peace River Facility 

Table 4-1 Treatment Process Alternatives 



iv 

Peace River Facility Capacity Optimization Study    
     

Table 4-2 Major Process Equipment Required for Alternative 1 

Table 4-3 Major Process Equipment Required for Alternative 2A and 2B 

Table 4-4 Major Process Equipment Required for Alternative 3A and 3B 

Table 4-5 Major Process Equipment Required for Alternative 4A and 4B 

Table 4-6 Major Process Equipment Required for Alternative 8 

Table 4-7 Major Process Equipment Required for Alternative 9 

Table 4-8 Major Process Equipment Required for Alternative 10 

Table 4-9 Preliminary OPCC for Proposed Treatment Process Alternatives 

Table 4-10 Preliminary Estimated O&M Costs for Proposed Treatment Process Alternatives 

Table 4-11 Preliminary Present Worth for Proposed Treatment Process Alternatives 

Table 4-12 Treatment Process Alternative Evaluation Criteria and Ranking Weight 

Table 4-13 Alternative Ranking Matrix 

Table 4-14 Final Score and Ranking 

Table 5-1 Historical Chemical Feed Dosages 

Table 5-2 Chemical Storage and Feed Facilities Preliminary Design Criteria 

Table 5-3 Chemical Feed Equipment List 

Table 5-4 Total Sludge Production and Solids Loading Estimate for Alternative 1 

Table 5-5 Solids Handling System Preliminary Design Criteria for Alternative 1 

Table 5-6 Chemical Storage and Feed Facilities Preliminary Design Criteria  

Table 5-7 Chemical Feed Equipment List 

Table 5-8 Total Sludge Production and Solids Loading Estimate for Alternative 4A 

Table 5-9 Solids Handling System Preliminary Design Criteria for Alternative 4A 

Table 5-10 Chemical Storage and Feed Facilities Preliminary Design Criteria 

Table 5-11 Chemical Feed Equipment List 

Table 5-12 Sludge Production and Solids Loading Estimate for Alternative 8 

Table 5-13 Solids Handling System Preliminary Design Criteria for Alternative 8 

Table 5-14 Chemical Storage and Feed Facilities Preliminary Design Criteria 

Table 5-15 Chemical Feed Equipment List 



v 

Peace River Facility Capacity Optimization Study    
     

Table 5-16 Solids Handling System Preliminary Design Criteria for Alternative 9 

Table 5-17 Chemical Storage and Feed Facilities Preliminary Design Criteria 

Table 5-18 Chemical Feed Equipment List 

Table 5-19 Solids Handling System Preliminary Design Criteria for Alternative 10 

Table 6-1 Estimated Project Cost Costs  

Appendices 

Appendix A  Opinion of Probable Construction Cost Detailed Breakdown 



1 | P a g e

Peace River Facility Capacity Optimization Study    
     

Section 1  Introduction 
The Peace River Facility (PRF) is a surface water treatment plant owned and operated by the Peace 
River Manasota Regional Water Supply Authority (Authority).  The facility is a conventional treatment 
plant involving coagulation /flocculation, sedimentation, filtration, and disinfection, with a rated 
capacity of 51 million gallons per day (MGD).  The PRF consists of four treatment plants on site, 
namely Plant 1, Plant 2, Plant 3, and Plant 4. 

Plant 1 is the oldest treatment train at around 40 years old.  It was originally rated for 12 MGD and 
rehabilitated in 2015 and rerated to 15 MGD.    Plant 2 has a capacity of 12 MGD.  Plants 3 and 4 are 
the newest treatment trains and have capacities of 12 MGD each. 

The Integrated Regional Water Supply Master Plan 2020 Update identified water supply needs for the 
next 20 years.  As part of the planning efforts for implementation of the Master Plan’s 
recommendations, the Authority tasked Ardurra Group, Inc. (Ardurra) with performing a Capacity 
Optimization Study to assess potential opportunities to gain additional capacity in the existing PRF.  

The objectives of the study include: 

• Identifying potential alternatives for gaining additional capacity.

• Determining additional capacity that can be gained.

• Evaluating and ranking each of the potential alternatives.



2 | P a g e

Peace River Facility Capacity Optimization Study    
     

Section 2 Description of Existing Facility 
The PRF consists of four existing plants.  Plants 1, 3, and 4 utilize solids contact units (SCU) as their 
primary treatment, while Plant 2 uses conventional rapid mix, flocculation, and sedimentation.  All 
four Plants share the common chemical feed systems which include: 

• Alum – Primary coagulant

• Polymer – Flocculation aid

• Sodium hypochlorite – Disinfection

• Ammonium hydroxide – Disinfection

• Powdered activated carbon (PAC) – taste and odor issues

• Caustic – pH adjustment

Plants 1 and 2 share a common set of PAC contactors and Plants 3 and 4 share a common set of PAC 
contactors.  A description of each existing plant is provided as follows: 

2.1 Plant 1 
Plant 1 was initially constructed in the late 1970s with a rated treatment capacity of 12 MGD.  In 
2015, Plant 1 was rehabilitated and rerated to 15 MGD.  The plant consists of two (2) PAC contact 
tanks in series, a flow distribution box, two (2) SCUs, two (2) chlorine contact chambers, and 6 dual-
media filters. 

2.2 Plant 2 
Plant 2 was constructed in 2001 and is rated for 12 MGD.  Plant 2 utilizes two (2) PAC contact tanks, 
two (2) rapid mix basins, sixteen (16) flocculation basins, four (4) sedimentation basins, two (2) chlorine 
contact chambers, and six (6) dual-media filters. 

Figure 2-1 provides a process flow diagram of Plants 1 and 2. 

2.3 Plant 3 
Plant 3 was constructed in 2009 and is rated for 12 MGD.  It was constructed with a common wall with 
Plant 4.  Plant 3 consists of three (3) PAC contact tanks in series, a rapid mix chamber, two (2) SCUs, a 
chlorine contact chamber, seven (7) dual media filters and a transfer pump station. 

2.4 Plant 4 
Plant 4 was constructed along with and is identical to Plant 3.  Figure 2-2 provides a process flow 
diagram of Plants 3 and 4.  Process unit dimensions for each plant are summarized in Table 2-1. 



SURGE VALVE
TYPICAL OF 2

EMERGENCY
RESERVOIR

RELEASE

SCREEN
BACKWASH

SOLIDS
CONTACTS UNITS

PROCESS 20

TO SLUDGE
HANDLING
FACILITIES

PENTAGON FLOW
DISTRIBUTION BOX

PROCESS 18

SODIUM
HYPOCHLORITE

ALUM
CAUSTIC

POLYMER

POLYMER

NO. 1

NO. 2

TO SLUDGE
HANDLING
FACILITIES

SEE DWG G-011

SODIUM
HYPOCHLORITE

PROCESS
TREATMENT

UNITS
PROCESS 20

TO SLUDGE
HANDLING
FACILITIES

PAC
CONTACT
TANKS
PROCESS 15

POLYMER

FLOCCULATION
BASINS

SEDIMENTATION
BASINS

PROCESS 25
CHLORINE
CONTACT

CAUSTIC

PRO TRANSFER
PUMP STATION NO. 2

TRANSFER
PUMP STATION NO. 1

PROCESS 35

CAUSTIC 45TK-1

45TK-2

45TK-3

GROUND STORAGE
TANKS

PROCESS 45

2" DW TO
SAFETY
SHOWERS

FILTER BW TO RECYCLE P.S.
(PROCESS 97)

TO RIVER PIPELINE

SOUTH REGIONAL
TRANSMISSION SYSTEM

HIGH SERVICE
PUMP STATION

PROCESS 60

FILTERS
PROCESS 30

3B

3A

2B

2A

1B

1A 4A

4B

5A

5B

6A

6B

CHLORINE
CONTACT

PROCESS 25

FILTER
BACKWASH
TO RECYCLE PS
(PROCESS 97)

AMMONIUM HYDROXIDE & CAUSTIC

RETURN FLOW
FROM SARASOTA
COUNTY WTP

FROM ORIGINAL
ASR PROCESS 50

EXISTING

8" DW
LOOP

6" BFP

PLAN
WATER

4A

3A

4B

3B

RAPID
MIX

RESERVOIR NO. 2
PROCESS 7

RESERVOIR PS
PROCESS 10

DISC REMOVED
UNDER PRFE
CONTRACT 1

SEE PFD-101
FOR CONTINUATION

SEE PFD-101
SRTS

NORTH REGIONAL
TRANSMISSION SYSTEM

HIGH SERVICE
PUMP

PROCESS 62

SURGE TANK

SURGE BLOWOFF

DIFFUSER
STRUCTURE

TO
RECYCLE

P.S

AMMONIUM HYDROXIDE

RIVER
PUMP STATION

PROCESS 5

66"

RECYCLE
FLOWS

48"

RESERVOIR
NO. 1

PAC

CAUSTIC

PAC

CAUSTIC

NRTS

BFP

CAPPED

16"

16"
36"

36"

STATIC
MIXER

BFP

FROM PROCESS 53

DOWNSURGE
BYPASS

SURGE RELIEF
TYPICAL OF 2

NEW
FUTURE

LEGEND

NOTE: CAUSTIC IS SODIUM HYDROXIDE

A
ug

us
t 2

0,
 2

02
1 

 O
:\E

N
V

_E
N

G
\0

36
7\

00
00

9\
20

21
\0

72
5\

00
\P

ro
du

ct
io

n\
D

ra
w

in
gs

\P
FD

-1
00

.d
w

g

0

SCALE: FEET

21

1

A

B

C

D

E

F

G

H

2 3 4 5 6 7 8 9 10 11 12

1 2 3 4 5 6 7 8 9 10 11 12

N
O

.
D

A
TE

R
E

V
IS

IO
N

B
Y

FIGURE 2-1
TM-1

  AUGUST 2021

4921 Memorial Highway

One Memorial Center, Suite 300

Tampa, Florida  33634

Phone: (813) 880-8881

www.Ardurra.com

License #2610

JOB NO: 0367-0009-2021-0725-00

PR
O

CE
SS

 F
LO

W
 D

IA
GR

AM
 N

O
. 1

 

P
E

A
C

E
 R

IV
E

R
 M

A
N

A
S

O
TA

 R
E

G
IO

N
A

L
W

A
TE

R
 S

U
P

P
LY

 A
U

TH
O

R
IT

Y
P

E
A

C
E

 R
IV

E
R

 F
A

C
IL

IT
Y

 C
A

P
A

C
IT

Y
O

P
TI

M
IZ

A
TI

O
N

 S
TU

D
Y





Table 2-1

Process Treatment Unit Dimensions

Plant No. 1 No. of Units Length (ft) Width (ft) Depth (ft) Unit Area (ft^2) Total Area (ft^2) Unit Volume (ft^3) Total Volume (ft^3)

SCU Clarifier (DIA) 2 85 - 14.17 5675 11349 80408 160815

Flocculation Cone (DIA) 2 42 - 1385 2771 - -

Launder Length 32 27 - - - - - -

Filter Basins 6 20 34 680 4080

Plant No. 2 No. of Units Length (ft) Width (ft) Depth (ft) Unit Area (ft^2) Total Area (ft^2) Unit Volume (ft^3) Total Volume (ft^3)

Rapid Mix Basin No. 1 1 5 5 13.62 25 25 341                             341

Rapid Mix Basin No. 2 1 5 5 13.62 25 25 341                             341

Flocculation Basin No. 1 Stage 1 4 15.5 15.5 13.62 211 844 3,272                         13089

Flocculation Basin No. 1 Stage 2 4 15.5 15.5 13.62 211 844 3,272                         13089

Flocculation Basin No. 2 Stage 1 4 15.5 15.5 13.62 211 844 3,272                         13089

Flocculation Basin No. 2 Stage 2 4 15.5 15.5 13.62 211 844 3,272                         13089

Sedimentation Basin 2 131 65 17.12 8515 17030 145,777                     291554

Filter Basins 6 23 15 20 345 2070 6,900                         41400

Plant Nos. 3 and 4 No. of Units Length (ft) Width (ft) Depth (ft) Unit Area (ft^2) Total Area (ft^2) Unit Volume (ft^3) Total Volume (ft^3)

SCU Clarifier (DIA) 4 85 - 16.14 5675 22698 91586 366346

Octogonal Basin Side Length 4 35 - 16.14 5915 23659 95465 381861

Flocculation Cone (DIA) 4 38.5 - 1164 4657

Launder Length 64 29.5 - - - - - -

Filter Basins 14 15 25 25 375 5250 9375 131250

Chemical Storage Tanks No. of Units Tag Name Unit Volume (gal) Total Volume (gal)

Alum Sulfate 3 100-TK-7 to 100-TK-9 20000 60000

Alum 6 100-TK-1 to 100-TK-6 15000 90000

Caustic 3 130-TK-5 to 130-TK-7 20000 60000

Sodium Hypochlorite 3 145-TK-1 to 145-TK-3 20000 60000

Ammonium Hydroxide 2 155-TK-1 to 155-TK-2 7500 15000

PAC (Plants 1 & 2) 2 25813.5 51627

PAC (Plants 3 & 4) 4 52838 211352



6 | P a g e

Peace River Facility Capacity Optimization Study    
     

Section 3 Data Review and Desktop Analysis 
Historical operational and performance data was reviewed and analyzed to benchmark existing 
treatment process operation and performance characteristics for use in the capacity optimization 
evaluation.  Preliminary findings from the data review and analysis are presented in this section to 
summarize potential hydraulic and process deficiencies and bottlenecks identified in the existing 
system, and to develop a list of alternatives that will be evaluated and pertinent design 
considerations for the subsequent assessment.  

3.1 Data Collection 
The first task associated with the Study involved obtaining pertinent PRF information, including 
record drawings, previous studies, and three years of process monitoring and monthly operating 
report data. 

Existing information provided by the Authority includes: 

Record Drawings 

• Plant 1 Record Drawings
• Peace River 1991 Facility Rebuild Project
• Peace River Option Contract 3 Peace River Facility/ASR Expansion
• Regional Expansion Program PRF Expansion Contract 2 WTP Expansion

Previous Studies 

• Basis of Design Report – Regional Expansion Program
• Phase II Report Plant 3 & 4
• Peace River Plant 3 & 4 Cost Opinion

Process Data 

• Monthly Operating Reports
• Monthly Process Workbooks
• Individual Filter Turbidity Spreadsheets
• Sludge Handling Information

3.2 Basis of Design Comparison 
The PRF utilizes conventional surface water treatment processes to produce potable drinking water 
for its member governments and customers.  These processes include chemical addition, rapid 
mixing, flocculation, sedimentation, filtration, and residuals handling.   



 
 

 

7 | P a g e  

Peace River Facility Capacity Optimization Study    
     

The following paragraphs summarize information regarding the existing treatment processes and 
Table 3-1 provides a comparison of each unit process sizing versus regulatory (10 States Standards) 
guidelines and standard engineering practice.  Highlighted values represent values outside of typical 
regulatory or design guidelines. 

  



Table 3-1

Design Basis Comparison

Plant 1 Plant 2 Plant 3 Plant 4

Design Flow = 15 MGD Design Flow = 12 MGD Design Flow = 12 MGD Design Flow = 12 MGD

Rapid Mix

Max Detention Time - sec 30 10 States Standards 37

Min Mixing G Value - sec-1 750 10 States Standards 822

Flocculation **

Min Detention Time - min 30 10 States Standards 30

Min Mixing G Value - sec-1 60 AWWA WTP Design 106

Conventional Sedimentation **

Min Settling Time - hrs 4 10 States Standards 4.4

Max Flow Through Velocity - fpm 0.5 10 States Standards 0.5

Max Weir Loading Rate - gpd/ft 20,000 10 States Standards 12500

Solids Contact Units - Rapid Mixing

Detention Time - sec N/A 10 States Standards 67 104 104

Mixing G Value - sec-1 N/A 10 States Standards 582 520 520

Solids Contact Unit - Flocculation ** ** **

Min Detention Time - min 30 10 States Standards 23.8 28.6 28.6

Mixing G Value - sec-1 N/A 10 States Standards 582 520 520

Solids Contact Unit - Settling **

Settling Time - hrs 2 - 4 10 States Standards 1.9 2.9 2.9

Max Weir Loading Rates - gpm/ft 10 10 States Standards 6.0 4.0 4.0

Upflow Rates - gpm/ft2 1 10 States Standards 1.06 0.77 0.77

Filters ** ** **

Filtration Rate - gpm/ft2 (w/1 filter out of service) 2 - 4 10 States Standards 3.1 4.8 3.7 3.7

Minimum Depth of Filter Box - ft 8.5 10 States Standards 20.0 20 20 20

Max Backwash Trough Max Spacing - ft 6.0 10 States Standards 5.0 5.3 5.3 5.3

Maximum Media Depth - in 30 10 States Standards 28 36 36 36

Min Backwash Delivery Rate - gpm/ft2 15 10 States Standards 15*** 22 20 20

Bed Expansion - % 50 10 States Standards 47 56 56 56

Minimum Filter Wash Time - min 15 10 States Standards 10 10 12 12

Process Description Design Requirement Reference



 
 

 

9 | P a g e  

Peace River Facility Capacity Optimization Study    
     

Rapid Mixing 
The purpose of rapid mixing is to provide mixing energy necessary to rapidly and completely mix the 
coagulant and pH adjustment chemicals with the raw water.  Mixing is accomplished by the input of 
energy into the water.  This magnitude of mixing energy is referred to as a G value.  The G value is 
defined by the following equation: 

𝐺𝐺 = (
𝑃𝑃
𝜇𝜇𝜇𝜇

)1/2 

 Where  G = the root mean square velocity gradient, ft/s/ft 
   P = power input, ft·lb/s 
   µ = dynamic viscosity, lb·s/ft2 
   V = volume, ft3 
 
Typical design values for rapid mixing in a water treatment are as follows: 
 

o Hydraulic detention time: < 30 second 
o G value:   750 second-1  

 

Flocculation 
The purpose of the flocculation basins is to maximize the contact of destabilized particles so that the 
particles will grow larger and can be removed in the sedimentation processes.    Typical design values 
for flocculation in water treatment are as follows: 

 
o G value:   20 to 70 second-1 
o Hydraulic detention time: 30 minutes  
o Flow through velocities: 0.5 < v < 1.5 feet per minute (fpm) 

 

Sedimentation 
Sedimentation is a solid-liquid separation process that reduces the settable solids from the water 
prior to filtration.  Reducing the solids loading allows the filters to operate more efficiently, which 
increases filter run times and decreases the amount of filter backwash water required.  Typical 
settled water turbidities should be 1 mg/L or less.  As solids settle, they accumulate in the bottom of 
the sedimentation basins.  The PRF utilizes circular clarifier mechanisms for alum sludge removal in all 
four plants.  Information obtained from PRF staff indicate typical sludge blow-down rates are on the 
order of 1,000 gal/min.  

  



 
 

 

10 | P a g e  

Peace River Facility Capacity Optimization Study    
     

The sedimentation process is designed using the surface overflow rate, flow through velocity, 
hydraulic detention time, and weir loading.  The following summarizes typical design values for these 
parameters: 

o Surface Overflow Rate:  800 – 1,200 gpd/ft2 
o Flow Through Velocity:  0.5 fpm  
o Detention Time:   4.0 hours  
o Weir Loading:    20,000 gpd/lf 
o SCU Upflow rate:   1.0 gpm/ft2 
o SCU weir loading rate:  10 gpm/ft 

Filtration 
Settled water from the sedimentation basins is further treated by filtering through dual media gravity 
filters.  The purpose of the filters is to remove solids that pass through the sedimentation process.  
The filters provide a barrier against the transmission of waterborne diseases by removing a 
substantial amount of the remaining suspended particles from the water.  In addition, the removal of 
particles reduces the demand on the disinfection process, which makes it more efficient.  Regulations 
require that filtered water turbidity be less than 1 mg/L in 95% of the samples taken each month and 
[...]
Plant 1 and 2 may be required.

3 0.09

Would require construction staging 

and phasing plan to manage impacts 

on Plant 1 and Plant 2 operation; 

Temporary provisions to maintain 

half of Plant 2 in operation will be 

required; Temporary shut-down of 

Plant 1 and 2 may be required.

3 0.09

Regulatory Impacts and/or 

Benefits and Compatibility 

with Future Regulatory

Regulatory and permitting 

coordination needs
10%

Would require coordination and 

permitting with FDEP, but don’t 

anticipate any issues
3 0.3

Would require coordination and 

permitting with FDEP, but don’t 

anticipate any issues
3 0.3

Would require coordination and 

permitting with FDEP, but don’t 

anticipate any issues
3 0.3

Would require coordination and 

permitting with FDEP, but don’t 

anticipate any issues
3 0.3

Would require coordination and 

permitting with FDEP, but don’t 

anticipate any issues
3 0.3

Impacts on Water Quality 
Compliance with water quality 

standards 
10%

Same process as existing and don't 

anticipate any issues

3 0.3

Plate settlers would provide steady 

settled water quality and better 

performance when raw water quality 

fluctuates

4 0.4

Tube settlers would provide steady 

settled water quality and better 

performance when raw water quality 

fluctuates

4 0.4

Plate settlers would provide steady 

settled water quality and better 

performance when raw water quality 

fluctuates

4 0.4

Tube settlers would provide steady 

settled water quality and better 

performance when raw water quality 

fluctuates

4 0.4

Additional Treatment Capacity 

Gained
20%

5 = Highest

4 = <25% below the Highest

3 = >=25% - <50% below the Highest

2 = >=50% - <75% Below the Highest

1 = >=75% Below the Highest

81% below the Highest

1 0.2

33% below the Highest

3 0.6

50% below the Highest

2 0.4

81% below the Highest

1 0.2

81% below the Highest

1 0.2

Total Score on a 1-5 Scale 100% 3.120 3.070 2.875 2.470 2.945

Total Score on a 100-Point 

Scale 62.4 61.4 57.5 49.4 58.9

Preliminary Ranking
4 5 10 11 9

Add tube settlers to Plant 2 sedimentation basins and 

interconnect Plants 1 and 2 settled water flows 

Non-Cost

1 2A 2B 3A 3B

5 = Exceeds Expectations 

4 = Above Expectations 

3 = Meets Expectations

2 = Does not quite Meet 

Expectations 

1 = Does not meet Expectations

Add a 3rd up-flow clarifier to Plant 1 to increase clarification 

capacity

Rerate Plant 2 sedimentation basins by installing plate 

settlers and add new filters

Rerate Plant 2 sedimentation basins by installing tube 

settlers and add new filters

Add plate settlers to Plant 2 sedimentation basins and 

interconnect Plants 1 and 2 settled water flows 



 
   
 

 

45 | P a g e  

Peace River Facility Capacity Optimization Study 

The final score and ranking of the top 7 alternatives are summarized in Table 4-14.  

Table 4-14 Final Score and Ranking  

Rank Alternative Alternative Description Score Additional Capacity 

1 10 

Construct a new treatment 
train that employs high-rate 
plate sedimentation with 
membrane filtration  

83.2 24 MGD 

2 9 

Construct a new conventional 
treatment train that employs 
high-rate plate sedimentation 
with dual media filters 

76.0 24 MGD 

3 4A 

Add plate settlers to Plant 2 
sedimentation basins; Add 
membrane filtration 
downstream of Plants 1 and 2  

69.2 16 MGD 

4 1 
Add a 3rd up-flow clarifier to 
Plant 1 to increase clarification 
capacity 

62.4 4.6 MGD 

5 2A 
Rerate Plant 2 sedimentation 
basins by installing plate 
settlers and add new filters 

61.4 16 MGD 

6 7 
Re-rate Plants 3 and 4 from 12 
to 14 MGD. 

61.1 4 MGD 

7 8 
Construct a new conventional 
treatment train identical to 
Plant 3 and Plant 4 (24 MGD) 

59.8 24 MGD 

 



 
   
 

 

46 | P a g e  

Peace River Facility Capacity Optimization Study 

These top tanked alternatives offer the following benefits: 

 “Green field” construction minimizes impacts to existing operations and allows the 
existing plants to remain in service without process interruption. 

 Membrane filtration addresses potential future regulatory requirements.  

 Using high-rate plate settlers provides a smaller footprint than conventional 
pretreatment process.  

 New process infrastructure can be designed with a better turn-down ratio that provides 
operational flexibility to the plant. 

 New process infrastructure can be implemented with modular design and provisions for 
future expansion for additional capacity.



 
   
 

 

47 | P a g e  

Peace River Facility Capacity Optimization Study 

Section 5 – Ancillary System Evaluation 
5.1 Existing Ancillary System 
In addition to the major process equipment described above, the following ancillary facilities 
were assessed to identify needs for expansion/improvements to accommodate new 
improvements: 

• Chemical storage and feed facilities 

• Solids handling facilities 

• Ground storage tanks 

• High service pump station 

The existing condition of each ancillary system is discussed briefly as follows.   

5.1.1  Storage and Feed Facilities 
The existing chemical storage and feed facilities consist of following: 

• Aluminum Sulfate 

• Polymer 

• Caustic Soda 

• Sodium Hypochlorite 

• Ammonium Hydroxide 

• Powdered Activated Carbon 

Alum and polymer are stored and fed from the Alum Feed Building, Process Building 100, which 
is located northwest of Plants 3 and 4.  Alum is stored in three (3) 20,000 gallon and six (6) 15,000 
gallon bulk tanks for a total storage capacity of 150,000 gallons.  The alum feed system consists 
of four metering pump skids with three pumps each.  Each metering pump skid is dedicated to 
one of the Plants. 

The polymer feed system consists of four (4) neat polymer makeup systems and four polymer 
metering pump skids.  Each skid is dedicated to one of the Plants. 

  



 
   
 

 

48 | P a g e  

Peace River Facility Capacity Optimization Study 

Hypochlorite, Caustic and Ammonium Hydroxide are stored and fed from the Hypochlorite 
Building, Process Building 145, which is located southeast of the Plants 3 and 4.  Hypochlorite is 
stored in three (3) 20,000 gallon bulk storage tanks for a total storage capacity of 60,000 gallons.  
The hypochlorite feed system consists of two metering pump skids.  Skid No. 1 feeds Plants 3 & 
4 and consists of 5 metering pumps.  Skid No. 2 feeds Plants 1 and 2 and consists of four metering 
pumps. 

Caustic is stored in three (3) 20,000 gallon bulk storage tanks for a total storage capacity of 60,000 
gallons.  The caustic feed system consists of five metering pump skids.  Skid No. 1 consists of five 
metering pumps and feeds raw water and pre-filter feeds for Plants 3 and 4.  Skid No. 2 consists 
of three metering pumps and feeds post filter for Plants 3 and 4.  Skid No. 3 consists of consists 
of four metering pumps and feeds pre-filter feed for Plants 1 and 2.  Skid No. 4 consists of three 
metering pumps and feeds transfer feed for Plants 1 and 2. 

Ammonium Hydroxide is stored in two (2) 7,500 gallon storage tanks for a total capacity of 15,000 
gallons.  The ammonium hydroxide feed system consists of two metering pump skids.  Skid 1 
consists of five metering pumps and feeds chlorine contact for Plants 3 and 4.  Skid No. 2 consists 
of four metering pumps and feeds chlorine contact for Plants 1 and 2. 

Powdered activated carbon is stored in the PAC slurry tank.    The PAC slurry tank has a capacity 
of 16,000 cubic feet.  The PAC feed system consists of two separate feed pump setups.  One feed 
pump setup feeds Plant 1 and 2 and one feeds Plants 3 and 4. Each feed pump setup consists of 
two pumps operating with the third pump acting as a standby.  

5.1.2 Solids Handling Facilities  
Currently, the PRF has two 50-foot diameter gravity sludge thickeners. Sludge produced by the 
clarifiers/ sedimentation basins is fed to the thickeners by gravity blowdown. The supernatant is 
recycled to the head of the plant by the Recycle Pumping Station.  The thickened sludge is drawn 
by thickened sludge pumps to the Belt Filter Press (BFP) dewatering building.  

5.1.3 Ground Storage Tanks 
There are currently six (6) 2-MG ground storage tanks on site, with a total storage capacity of 12 
million gallons.  



 
   
 

 

49 | P a g e  

Peace River Facility Capacity Optimization Study 

5.1.4 High Service Pump Station 
As stated in the Peace River Facility Capacity Expansion Phase II Engineering Report, Peace River 
Regional Water Treatment Plant (PWS No. 6142734) dated January 21, 2015, the existing high 
service pump system has two separate pump stations.  The Southern Regional High Service Pump 
Station consists of eight pumps with a firm capacity of 44.20 MGD and a total capacity of 52.12 
MGD. The Northern Regional High Service Pump Station has five pumps in total.  The pump 
station firm capacity is 28.63 MGD, and the total capacity is 36.26 MGD.  

5.2 Ancillary System Evaluation for Selected Alternatives 
From the ten alternatives being evaluated in Section 4, the following five alternatives were 
selected by the Authority and an evaluation was performed for each alternative to determine 
expansion and improvements needs of the ancillary facilities:  

• Alternative 1 – New Third Upflow Clarifier to Plant 1 
• Alternative 4A – New Membrane Filtration to Plant 2 
• Alternative 8 – New Treatment Train Identical to Plant 3 and Plant 4 
• Alternative 9 – New Treatment Train with Plate Settlers and Dual-Media Filters 
• Alternative 10 – New Treatment Train with Plate Settlers and Membrane Filters 

Following assumptions and design philosophy were used in the evaluation of the ancillary system: 

Chemical Storage and Feed Facilities 

 A desktop analysis of the Monthly Workbook data provided by the Authority’s Operations Staff 
was performed to determine average and maximum chemical usage at the Facility.  This data was 
used to size chemical storage and feed systems for each of the alternatives.  Feed pump 
capacities were sized based on providing maximum feed rates under maximum day demand 
conditions.  Bulk storage quantities were calculated based on providing a minimum of 30 days of 
storage under average feed conditions.  Table 5-1 summarizes the feed rates used to size the 
feed pumps and storage tanks. 

An analysis of the WTP operating data was performed to determine the average, minimum and 
maximum chemical dosages for each of the chemical feed systems.  The dosages are summarized 
in Table 5-1. 

 



 
   
 

 

50 | P a g e  

Peace River Facility Capacity Optimization Study 

Table 5-1 Historical Chemical Feed Dosages 
 

Dosage (mg/l) 
Chemical Max Min Avg 

Aluminum Sulfate 167.00 123.67 148.34 

Caustic 25.43 18.26 23.34 

Ammonium Hydroxide 1.68 1.11 1.42 

Hypochlorite 9.50 7.04 8.02 

Polymer 0.48 0.39 0.44 

Powdered Activated Carbon 37.83 5.31 18.91 

 

These historical dosage rates were used to chemical storage and feed systems for each of the 
selected alternatives.  Bulk storage facilities were sized to provide 30 days of storage at average 
day demand.  Metering pumps were sized to feed maximum feed rates at maximum day demand.     

Solids Handling Facilities 

A desktop analysis was performed to estimate sludge generation for each selected alternative to 
establish a design basis for solids handling system improvements. Sludge is estimated based on 
historical raw water turbidity, coagulant dosage, and the dosage of other chemicals such as 
polymer and powder activated carbon (PAC) used for process control. The estimated sludge 
hydraulic and solids loadings were used to determine improvements required.  Evaluation of 
dewatering equipment was made based on maintaining the current belt press operating schedule 
which is five (5) days a week for approximately ten (10) hours per day. 

Ground Storage Tanks 

Typically, a range of 10%-15% of onsite storage capacity is provided at water treatment plants. 
This will be applied to evaluate additional GSTs requirement.  

  



 
   
 

 

51 | P a g e  

Peace River Facility Capacity Optimization Study 

High Service Pump Station 

For the purpose of this study, a peak hour flow factor of 1.275, an empirical value that is 
commonly seen from other water treatment plants, was applied to estimate the total firm 
capacity of the high service pump stations and needs for additional pumps.  

5.2.1 Alternative 1 – New Third Upflow Clarifier to Plant 1 
Chemical Storage and Feed Facilities 

To provide the chemical feed rates outlined in Table 5-1 it was assumed that existing chemical 
feed pumps for Plant 1 would need to be replaced.  The existing chemical feed skids and piping 
would be retained, and the metering pumps serving Plant 1 will be replaced with higher capacity 
units.  Additional bulk storage capacity was not included in this alternative.  The chemical feed 
system design criteria for Alternative 1 are summarized in Table 5-2. 

Table 5-2 Chemical Storage and Feed Facilities Preliminary Design Criteria 
 

Alum Feed Rate (gph) 
Average 180 

Maximum 203 

Alum Feed Pumps 3 @ 250 gal/hr 

Sodium Hydroxide Feed Rate (gph) 
Average 25 

Maximum 27 

Sodium Hydroxide Feed Pumps 10 @ 60 gal/hr 

Ammonium Hydroxide Feed Rate (gph) 
Average 7 

Maximum 8 

Ammonium Hydroxide Feed Pumps 5 @ 60 gal/hr 

Sodium Hypochlorite Feed Rate (gph) 
Average 45 

Maximum 52 

Sodium Hypochlorite Feed Pumps 4 @ 100 gal/hr 

Polymer Feed Rate (gph) 
Average 90 

Maximum 100 

Polymer Feed Pumps 3 @ 150 gal/hr 

PAC Feed Rate (gph) 
Average 160 

Maximum 325 

PAC Feed Pumps 3 @ 350 gal/hr 

 

  



 
   
 

 

52 | P a g e  

Peace River Facility Capacity Optimization Study 

Proposed Chemical feed equipment is listed in Table 5-3. 

Table 5-3 Chemical Feed Equipment List 
 

Chemical Feed Equipment Description Voltage/Phase Horsepower 

PAC Metering Pump No. 1 120V 1 hp 
PAC Metering Pump No. 2 120V 1 hp 
PAC Metering Pump No. 3 120V 1 hp 
Alum Metering Pump No. 1 120V 1 hp 
Alum Metering Pump No. 2 120V 1 hp 
Alum Metering Pump No. 3 120V 1 hp 
Polymer Metering Pump No. 1 120V 1 hp 
Polymer Metering Pump No. 2 120V 1 hp 
Polymer Metering Pump No. 3 120V 1 hp 
Caustic Metering Pump No. 1 120V 1 hp 
Caustic Metering Pump No. 2 120V 1 hp 
Caustic Metering Pump No. 3 120V 1 hp 
Caustic Metering Pump No. 4 120V 1 hp 
Caustic Metering Pump No. 5 120V 1 hp 
Caustic Metering Pump No. 6 120V 1 hp 
Caustic Metering Pump No. 7 120V 1 hp 
Caustic Metering Pump No. 8 120V 1 hp 
Caustic Metering Pump No. 9 120V 1 hp 
Caustic Metering Pump No. 10 120V 1 hp 
Sodium Hypochlorite Metering Pump No. 1 120V 1 hp 
Sodium Hypochlorite Metering Pump No. 2 120V 1 hp 
Sodium Hypochlorite Metering Pump No. 3 120V 1 hp 
Sodium Hypochlorite Metering Pump No. 4 120V 1 hp 
Ammonium Hydroxide Metering Pump No. 1 120V 1 hp 
Ammonium Hydroxide Metering Pump No. 2 120V 1 hp 
Ammonium Hydroxide Metering Pump No. 3 120V 1 hp 
Ammonium Hydroxide Metering Pump No. 4 120V 1 hp 
Ammonium Hydroxide Metering Pump No. 5 120V 1 hp 

 



 
   
 

 

53 | P a g e  

Peace River Facility Capacity Optimization Study 

Solids Handling Facilities 

Table 5-4 presents estimated sludge production and solids loadings.   

Table 5-4 Total Sludge Production and Solids Loading Estimate for Alternative 1 
 

Raw Sludge Solids Loading (ppd) 
Average 16,533 

Maximum 50,765 

Raw Sludge Hydraulic Loading 
(MGD) 

Average 0.40 
Maximum 1.21 

Thickened Sludge Solids Loading 
(ppd) 

Average 14,880 
Maximum 45,688 

Thickened Sludge Hydraulic 
Loading (MGD) 

Average 0.058 
Maximum 0.18 

Dewatered Sludge Solids Loading 
(ppd) 

Average 12,648 
Maximum 38,835 

Dewatered Sludge Hydraulic 
Loading (GPD) 

Average 6,719 
Maximum 20,630 

Recycle Flow Solids Loading (ppd) 
Average 1,653 

Maximum 5,077 

Recycle Flow Hydraulic Loading 
(MGD) 

Average 0.34 
Maximum 1.03 

Notes: 
1. Average sludge production was based on average turbidity of 3.3 NTU, average alum sulfate dosage of 

151.5 mg/L, average polymer dosage of 0.27 mg/L and PAC dosage of 32.1 mg/L as delivered at plant 
average flow of 35.7 MGD.  

2. Maximum sludge production was based on maximum turbidity of 12.2 NTU, 95th percentile alum sulfate 
dosage of 151.9 mg/L, 95th percentile polymer dosage of 0.28 mg/L and 95th percentile PAC dosage of 
43.8 mg/L as delivered at plant maximum flow rate of 55.6 MGD. 

Raw Sludge Thickener 

It is recommended that the maximum hydraulic loading rate for a gravity thickener used for alum-
coagulated sludge not exceed 150 to 200 gallons/day/square foot (gpd/sf).  With the additional 
sludge produced from the third clarifier, the two existing 50-foot diameter gravity sludge 
thickeners will be overloaded with a hydraulic loading rate of 309.1 gpd/sf at the maximum 
sludge production rate.  Therefore, one new 55-foot diameter gravity sludge thickener is 
proposed to be added to operate with the two existing thickeners to handle current sludge and 



 
   
 

 

54 | P a g e  

Peace River Facility Capacity Optimization Study 

additional sludge produced from the third clarifier. A raw sludge splitter box is also included in 
this cost estimating with a purpose for splitting raw sludge to three gravity thickeners.  

Supernatant from the new sludge thickener will be sent to the existing recycle pump station 
which pumps the residual liquid flow to the head of the plant. The existing recycle pump station 
is adequate to handle additional recycle flow, no new pumps will be required.  
 

Thickened Sludge Pump Station 

To handle the maximum sludge production, a third thickened sludge pump will be required to 
pump thickened sludge to the existing dewatering building. The new thickened sludge pumps can 
be either progressive cavity pumps or double disc pumps.  

From an operation standpoint, at the average sludge production rate, two existing pumps are 
adequate to transfer sludge produced to the dewatering system.  

Further review of plant data from June 2019 to May 2021 indicated that 99th percentile of the 
raw water turbidity was 6.2 NTU, which could result in a sludge production of 3,912.24 ppd at 
the increased flow.  At this sludge rate, two existing thickened sludge pumps are adequate.  The 
new pump will serve as a standby unit.  

Belt Filter Press and Dewatered Cake Transfer Pump 

The belt press equipment and dewatered cake transfer pumps are also evaluated for both 
maximum and average sludge production scenarios.  

A third belt press will be needed to handle increased flow at maximum sludge production rate, 
with each operating for approximately 8 hours/day and 5 days/week.  The existing dewatering 
building has space for adding a third belt press and associated polymer system.  Therefore, no 
new building is proposed for the expansion.  

At the average sludge production scenario, two existing belt presses are adequate to handle the 
increased flow with both units operating for approximately 11 hours/day at 5 days/week 
schedule; alternatively, the plant can run both belt presses for approximately 10 hours/day for 6 
days/week.  

  



 
   
 

 

55 | P a g e  

Peace River Facility Capacity Optimization Study 

Preliminary sizing criteria proposed for the solids handling system is summarized in Table 5-5.  

Table 5-5 Solids Handling System Preliminary Design Criteria for Alternative 1 
 

Parameter Description 
Gravity Sludge Thickener 
Number of Units 1 
Thickener Diameter, ft 55 

Sludge Flow per 
Thickener (MGD) 

at Max Solids 
Loading 0.40 

at Avg Solids Loading 0.10 

Solids Loading per 
Thickener (ppd) 

at Max Solids 
Loading 16,922 

at Avg Solids Loading 8,588 

Surface Overflow 
Rate (gpd/ft2) 

at Max Solids 
Loading 191.50 

at Avg Solids Loading 48.74 

Solids Loading Rate 
(ppd/ft2) 

at Max Solids 
Loading 8.01 

at Avg Solids Loading 4.09 
Thickened Sludge Pumps 
Number of Thickened Sludge Pumps 3, two duty and one standby  
Pump Type Progressive Cavity or Double Disc with VFD 
Capacity 130 gpm 
Pump TDH 76 ft (estimated) 
Thickened Sludge Pipe, inch 6 
Belt Filter Press 
Number of Belt Filter Press 3, including two existing plus one new  
Hydraulic Loading Rate 130 gpm 
Feed Sludge Solids 1,033-1,972 Lbs/hr 
Solids Capture 85%-90% 
Sludge Cake Transfer Pump 
Number of Sludge Cake Transfer Pump 3, including two existing plus one new  
Number of Pumps 1 
Pump Capacity 15 gpm 
Pump TDH 50 ft (estimated) 

 



 
   
 

 

56 | P a g e  

Peace River Facility Capacity Optimization Study 

Ground Storage 

The existing 12 million gallon onsite storage capacity equates to a 22% onsite storage capacity 
for the 55.6-MGD production. Therefore, additional ground storage is not needed for this 
alternative.    

High Service Pump Station 

The 55.6 MGD rated average capacity will require a total firm capacity of 70.89 MGD. Since the 
combined total firm capacity of the existing high service pump stations is approximately 72.83 
MGD, no additional pumps will be required. 

5.2.2 Alternative 4A – New Membrane Filtration to Plant 2 
Chemical Storage and Feed Facilities 

To accommodate a Plant 2 capacity of 28 MGD the cost of a new chemical feed and storage 
facility was included.  New chemical feed systems included Alum, Polymer, Caustic, Hypochlorite, 
Ammonium Hydroxide and PAC.  Bulk storage to provide 30 days of capacity would be provided 
for Alum, Caustic, Hypochlorite and Ammonium Hydroxide.  All existing chemical feed systems 
associated with Plant 2 would be decommissioned.  Bulk chemical56hemicale associated with 
Plant 2 would be reallocated to Plants 1, 3 and 4, increasing the days of storage available.  New 
PAC slurry tanks and PAC contactors would also be constructed. The chemical feed system design 
criteria for Alternative 4A are summarized in Table 5-6. 

Table 5-6 Chemical Storage and Feed Facilities Preliminary Design Criteria 
 

Alum Feed Rate (gph) 
Average 260 

Maximum 290 
Alum Feed Pumps 3 @ 150 gal/hr 
Alum Storage (gal) 180,000 
Alum Storage Tanks 9 @ 20,000 gal 

Sodium Hydroxide Feed Rate (gph) 
Average 35 
Maximum 38 

Sodium Hydroxide Feed Pumps 8 @ 60 gal/hr 
Sodium Hydroxide Storage (gal) 30,000 
Sodium Hydroxide Storage Tanks 2 @ 15,000 gal 

Average 10 



 
   
 

 

57 | P a g e  

Peace River Facility Capacity Optimization Study 

Ammonium Hydroxide Feed Rate 
(gph) 

Maximum 11 

Ammonium Hydroxide Feed Pumps 3 @ 20 gal/hr 
Ammonium Hydroxide Storage (gal) 7,500 
Ammonium Hydroxide Storage Tank 1 @ 7,500 gal 

Sodium Hypochlorite Feed Rate 
(gph) 

Average 62 
Maximum 73 

Sodium Hypochlorite Feed Pumps 6 @ 100 gal/hr 
Sodium Hypochlorite Storage (gal) 45,000 
Sodium Hypochlorite Storage Tanks 3 @ 15,000 gal 

Polymer Feed Rate (gph) 
Average 111 
Maximum 121 

Polymer Feed Pumps 3 @ 100 gal/hr 

PAC Feed Rate (gph) 
Average 230 
Maximum 460 

PAC Feed Pumps 3 @ 250 gal/hr 

 

Proposed Chemical feed equipment is listed in Table 5-7. 

Table 5-7 Chemical Feed Equipment List 
 

Chemical Feed Equipment Description Voltage/Phase Horsepower 

PAC Metering Pump No. 1 120V 1 hp 
PAC Metering Pump No. 2 120V 1 hp 
PAC Metering Pump No. 3 120V 1 hp 
Alum Metering Pump Skid No. 1 120V 1 hp 
Polymer Aging Mixer No. 1 460V/3 ph 1 hp 
Polymer Metering Pump Skid No. 1 120V 1 hp 
Caustic Metering Pump Skid No. 1 120V 1 hp 
Caustic Metering Pump Skid No. 2 120V 1 hp 
Caustic Metering Pump Skid No. 3 120V 1 hp 
Sodium Hypochlorite Metering Pump Skid No. 1 120V 1 hp 
Sodium Hypochlorite Metering Pump Skid No. 2 120V 1 hp 
Ammonium Hydroxide Metering Pump Skid No. 1 120V 1 hp 

 



 
   
 

 

58 | P a g e  

Peace River Facility Capacity Optimization Study 

Solids Handling Facilities 

Table 5-8 presents estimated sludge production and solids loadings.   

Table 5-8 Total Sludge Production and Solids Loading Estimate for Alternative 4A 
 

Raw Sludge Solids Loading (ppd) 
Average 29,571 

Maximum 61,173 

Raw Sludge Hydraulic Loading (MGD) 
Average 0.71 

Maximum 1.46 

Thickened Sludge Solids Loading (ppd) 